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Uji Tekan dan Poisson Ratio Kubus Batu Bata
(0% Bottom Ash)
Uji Tekan dan Poisson Ratio Kubus Batu Bata
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Uji Tekan dan Poisson Ratio Kubus Batu Bata
(30% Bottom Ash)
Uji Tekan dan Poisson Ratio Kubus Batu Bata
(35% Bottom Ash)
Uji Tekan dan Poisson Ratio Kubus Batu Bata
(40% Bottom Ash)
Uji Tekan dan Poisson Ratio Kubus Batu Bata
(45% Bottom Ash)
Uji Tekan dan Poisson Ratio Kubus Batu Bata
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Uji Tekan dan Poisson Ratio Kubus Batu Bata
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Uji Tekan dan Poisson Ratio Setengah Batu Bata
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Kalibrasi Alat
Hasil Uji Laboratorium
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